

レジメン名	一般名	投与量	投与方法	投与日（用法）	1サイクルの期間	癌腫
Atezo+Nab-PTX療法	アテゾリズマブ	840 mg/body	点滴静注	d1, 15	21日	乳癌
	アルブミン懸濁型 パクリタキセル	100 mg/m ²	点滴静注	d1, 8, 15		
BEV+PTX療法	ベバシズマブ	10 mg/kg	点滴静注	d1, 15	28日	乳癌
	パクリタキセル	90 mg/m ²	点滴静注	d1, 8, 15		
CE療法	シクロホスファミド	500 mg/m ²	点滴静注	d1	21日	乳癌
	エピルビシン	100 mg/m ²	静注	d1		
ddAC療法	ドキシソルビシン	60 mg/m ²	点滴静注	d1	14日	乳癌
	シクロホスファミド	600 mg/m ²	点滴静注	d1		
ddPTX療法	パクリタキセル	175 mg/m ²	点滴静注	d1	14日	乳癌
DTX療法	ドセタキセル	75 mg/m ²	点滴静注	d1	21日	乳癌
Eri療法	エリブリン	1.4 mg/m ²	点滴静注	d1, 8	21日	乳癌
FEC療法	フルオロウラシル	500 mg/m ²	点滴静注	d1	21日	乳癌
	シクロホスファミド	500 mg/m ²	点滴静注	d1		
	エピルビシン	100 mg/m ²	静注	d1		
GEM+CBDCA療法	ゲムシタビン	1000 mg/m ²	点滴静注	d1, 8	21日	乳癌
	カルボプラチン	AUC=2	点滴静注	d1, 8		
GEM療法	ゲムシタビン	1250 mg/m ²	点滴静注	d1, 8	21日	乳癌
Nab-PTX療法	アルブミン懸濁型 パクリタキセル	260 mg/m ²	点滴静注	d1	21日	乳癌
Per+Tra+DTX療法	ペルツズマブ	初回 840 mg/body 2回目以降 420 mg/body	点滴静注	d1	21日	乳癌
	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1		
	ドセタキセル	75 mg/m ²	点滴静注	d1		
Per+Tra+Eri療法	ペルツズマブ	初回 840 mg/body 2回目以降 420 mg/body	点滴静注	d1	21日	乳癌
	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1		
	エリブリン	1.4 mg/m ²	点滴静注	d1, 8		
Per+Tra+Nab-PTX療法	ペルツズマブ	初回 840 mg/body 2回目以降 420 mg/body	点滴静注	d1	21日	乳癌
	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1		
	アルブミン懸濁型 パクリタキセル	260 mg/m ²	点滴静注	d1		
Per+Tra+PTX療法	ペルツズマブ	初回 840 mg/body 2回目以降 420 mg/body	点滴静注	d1	21日	乳癌
	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1		
	パクリタキセル	80 mg/m ²	点滴静注	d1, 8, 15		

Per+Tra+VNR療法	ペルツズマブ	初回 840 mg/body 2回目以降 420 mg/body	点滴静注	d1	21日	乳癌
	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1		
	ビノレルビン	25 mg/m ²	点滴静注	d1, 8		
Per+Tra療法	ペルツズマブ	初回 840 mg/body 2回目以降 420 mg/body	点滴静注	d1	21日	乳癌
	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1		
PTX療法	パクリタキセル	80 mg/m ²	点滴静注	d1, 8, 15	21日	乳癌
TAC療法	ドセタキセル	75 mg/m ²	点滴静注	d1	21日	乳癌
	ドキソルビシン	50 mg/m ²	点滴静注	d1		
	シクロホスファミド	500 mg/m ²	点滴静注	d1		
TC療法	ドセタキセル	75 mg/m ²	点滴静注	d1	21日	乳癌
	シクロホスファミド	600 mg/m ²	点滴静注	d1		
T-DM1療法	トラスツズマブ ・エムタンシン	3.6 mg/kg	点滴静注	d1	21日	乳癌
Trastuzumab療法 (1週毎)	トラスツズマブ	初回 4 mg/kg 2回目以降 2 mg/kg	点滴静注	d1	7日	乳癌
Trastuzumab療法 (3週毎)	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1	21日	乳癌
Tra+DTX療法	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1	21日	乳癌
	ドセタキセル	75 mg/m ²	点滴静注	d1		
Tra+Eri療法	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1	21日	乳癌
	エリブリン	1.4 mg/m ²	点滴静注	d1, 8		
Tra+GEM療法	トラスツズマブ	初回 4 mg/kg 2回目以降 2 mg/kg	点滴静注	d1, 8, 15	21日	乳癌
	ゲムシタビン	1250 mg/m ²	点滴静注	d1, 8		
Tra+PTX療法	トラスツズマブ	初回 4 mg/kg 2回目以降 2 mg/kg	点滴静注	d1, 8, 15	28日	乳癌
	パクリタキセル	80 mg/m ²	点滴静注	d1, 8, 15		
Tra+VNR療法	トラスツズマブ	初回 8 mg/kg 2回目以降 6 mg/kg	点滴静注	d1	21日	乳癌
	ビノレルビン	25 mg/m ²	点滴静注	d1, 8		
VNR療法	ビノレルビン	25 mg/m ²	点滴静注	d1, 8	21日	乳癌
Trastuzumab Deruxtecan療法	トラスツズマブ・デルクス テカン	5.4 mg/kg	点滴静注	d1	21日	乳癌